

Dr Mengele, i presume?

However uncomfortable 'covid-19' truth is, it remains the truth. Please feel to share this two page notice - especially with those forcing blind medical experimentation upon all people everywhere. To a set Plan. When we undertake independent research we find there is, in reality: No Virus, No Test, No Contagion.

There is no increase in world mortality simply substitution deaths and re-named illness. In the key word of Dr Robert O Young we're seeing "outfections": natural self-cleansing cycles, due to multiple toxic loads.

No Virus...

To date 46 countries have failed to isolate or purify 'SARS-CoV-2' with the Isle of Man DHSC being the latest; under a Freedom of Information (reference number 1646813) reply of 18th February 2021 sent to Steven-William: Gardner. Koch's postulates are used to prove that a 'virus' in reality causes any disease. But like all 'viruses' SARS-CoV-2 has failed true scientific proofs. The additional Rivers Postulates of 'virus' filterability and 'virus' re-isolation have also not been met for any claimed 'SARS-CoV-2 infection'.

No Test...

Dr Kary Mullis invented the PCR test stating it is not accurate enough to use as a diagnostic tool. The PCR test cannot be used to identify any ill people. It is simply a research tool used to 'amplify' tiny particles, 1/1,000th the size of a cell. It is a non 'test' with an arbitrary and variable positive/negative 'result'. It is based solely on repeated, amplification cycles of 'viral load' particles - the more cycles via a repeated amplification the more likely a claimed, but false, positive which drives a mass fear laden: case-demic.

No Contagion...

Dr Thomas Cowan authored: The Contagion Myth. To quote, "you can't give sickness to somebody else". He has extensively studied how viral 'particles' don't make you sick; but can do so when injected. Evidence confirms there is no increase in world annual deaths but other cause 'substitution' deaths, as detailed in the book: CORONA FALSE ALARM? by Dr Karina Reiss and Dr Sucharit Bhakdi. Dr Robert O Young has studied what makes people well and he too exposes the fallacy of people to people contagion.

As there is no virus, no test, and no contagion - a wildly experimental jab is merely a money making con.

The masses do not realise the vaccine is the only US product which is exempt from legal harms liability.

Covid 'vaccines' do not meet any true definition as they were not tested for: 1) immunity provision, nor 2) prevention of sickness transmission. Very few know that all 'covid vaccines' are still under a clinical trial.

Astra Zeneca package leaflet information for the user. It is a black warning triangle product, 'this medicine is subject to additional monitoring. The two dose vaccination course of covid-19 may not fully protect all those who receive it. The second injection can be given between 4 and 12 weeks after the first injection. It is not known how long you will be protected for. Currently there are limited data on the efficacy of covid-19 Vaccine AstraZeneca in individuals aged 55 and older. Covid-19 Vaccine AstraZeneca contains genetically modified organisms (GMOs). Any unused vaccine or waste material should be disposed of in compliance with the local guidance for genetically modified organisms or biohazardous waste. This product contains: polysorbate 80, human embryonic kidney (HEK 293) cells, GMO substances, chimpanzee adenovirus encoding the SARS-CoV-2 spike glycoprotein ChAdOx1-S not less than 2.5×10^8 infectious units. This medicine has been given 'conditional approval'. This means that there is more evidence to come about this medicine. Actual study start date: August 28, 2020, estimated study completion date: February 14, 2023.

The Janssen Biotech Inc. company Fact Sheet states: the Janssen covid-19 vaccine has 'emergency use authorization (EUA)' due to 'a pandemic' of covid-19', and the single dose vaccine 'may prevent you from getting covid-19'. It continues: 'covid-19 is caused by a coronavirus called SARS-CoV-2. The Janssen covid-19 vaccine is an unapproved vaccine. The Janssen covid-19 vaccine has not undergone the same type of reviews as an FDA-approved or cleared product. The Janssen covid-19 vaccine is still being studied in clinical trials.

There is no FDA-approved vaccine to prevent covid-19. The Jansen covid-19 vaccine includes the following ingredients: ...adenovirus type 26, and polysorbate 80' amongst others. The adenovirus type 26, was: 'a wild type virus first isolated in 1956 from an anal specimen of a 9-month-old male child. Polysorbate 80 is a patented agent to cause infertility in dogs.

The Pfizer-BioNTech fact sheet states: 'Pfizer-BioNTech vaccine may prevent you from getting covid-19'... is administered as a 2-dose series, 3 weeks apart, into the muscle. Covid-19 disease is caused by a coronavirus called SARS-CoV-2. This type of coronavirus has not been seen before. You can get covid-19 through contact with another person who has the virus. ...The Pfizer-BioNTech vaccine is an unapproved vaccine that may prevent covid-19.' The Pfizer-BioNTech vaccine contains mRNA (messenger RiboNucleic Acid). This has never previously been used in a jab. 'The duration of protection against covid-19 is currently unknown. Serious and unexpected side effects may occur. Pfizer-BioNTech covid-19 vaccine is still being studied in clinical trials. ...Currently, there is no approved alternative vaccine available for prevention of covid-19. The Pfizer-BioNTech covid-19 vaccine has not undergone the same type of review as an FDA-approved or cleared product.' Study start date: April 29, 2020, with estimated study completion date: January 31, 2023.

ModernaTX, Inc. (...Mode-RNA). A Phase 3, Randomized, Stratified, Observer-Blind, Placebo-Controlled Study to Evaluate the Efficacy, Safety, and Immunogenicity of mRNA-1273 SARS-CoV-2 Vaccine in Adults Aged 18 Years and Older. Study start date July 27, 2020, estimated study completion date: October 27, 2022.

Vaccine harms are found at the EUDRA, VAERS, and Yellow Card reporting systems, recognising that only around 1% of actual harms are ever officially reported (see Harvard Pilgrim study) due to the vaccine payments financial conflicts of doctors . On 17th February 2021 the WHO and Chubb Limited announced a 'no fault' compensation programme for covid-19 - a world first for vaccine harms caused in 92 low and middle income countries. The US has had a vaccine compensation programme since 1986 which has paid out \$4billion in deaths and harms payments via private courts.

Cruel medical experimentation was the basis of previous Nuremberg Trials and will be again - as seen by current German and Israeli legal collaboration. The current covid 'vaccine' experiments end in 2023... A major 'vaccine' experiment: The New Holocaust, is fully underway in Israel by modern day Dr Mengele's.

No one can demand that you: take a test, wear a mask, or be jabbed with a 'vaccine or jab' as acts, statutes, codes and rules only apply to corporate employees or to 'persons' - and definitely not to living people.

The swab test is another unnecessary attempt at medical coercion. It is unlawful and transgresses free, fully informed, willing consent. If others wish to submit you or any of your family to a swab test, ask them what does the swab contain? Teachers and nurses are coerced through threat of job loss to performing a medical experiment upon your offspring. In short, it is nothing less than medical rape. The Innova Medical Group swab tip contains: ethylene oxide... it causes irritation of the eyes, skin, nose, throat and lungs, and damage to the brain and nervous system. The US Environmental Protection Agency (EPA) has concluded that ethylene oxide is carcinogenic to humans by the inhalation route of exposure. So, why not use a spit test instead of a nasal javelin, touching, as it does, deep inside the head and onto the blood brain barrier?

The mask has been a part of slavery humiliation for 700 years and restricts normal breathing and healthy interaction for all. The mask is traditionally a shaming device for oppressed people. We shall note that we can survive up to four weeks without food and up to four days without water - but only four minutes without oxygen. There are no safety cases for mask use; anyone claiming there are, is acting criminally.

To expose the false claims of 'covid contagion' we will film 'covid sufferers' on the Isle of Man as they attempt to induce sickness in people - and just as with the contagion myth of 'Spanish flu' our public claim is that no actual 'contagion' will occur. The criminally complicit Manx media will of course all be invited, but will fail to show up (in shameful dishonour). As ever.

autographed by: courtenay, 11th March 2021: courtenay@manx.net

courtenay-adam-lawrence, author of: The Covid Con; A Wake